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Evidence of Performance

Safety in use of a sealant including product identification

as per ETAG 002-1

Test Report

No.19-000976-PR0O1
(PB-K09-09-en-04)

Client Momentive Performance Materials Silicones BV

Plasticslaan 1
4612 PX Bergen op Zoom
Netherlands

Product 2-component silicone sealant
substrate A Floatglass according to EN 572-2

Substrate B Anodized aluminium,

anodizing made by company: no information

Colour: E6/EV1
Sealant SSG4650

Momentive Performance Materials silicones BV,

NL-4612 PX Bergen op Zoom

Special features -/-

Results The sealant SSG4650 was tested for safety in use
in accordance with the requirements of ETAG 002-1.
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Prifung und Kalibrierung — EN ISO/IEC 17025
Inspektion — EN ISC/IEC 17020

Zertifizierung Produkte — EN ISO/IEC 17065
Zertifizierung Managementsysteme — EN ISC/IEC 17021

MNowlice A

ROSENHEIM

Basis *)

EOTA-ETAG 002-01 3rd Amend-
ment 2012-05

Replaces test report 49-000976-
PRO1 (PB-K09-09-en-03) dated
20.02.2020

Instructions for use

The results obtained can be used
as evidence in accordance with
the above basis.

Validity

The data and results given relate
solely to the tested and de-
scribed product.

Testing the adhesion/cohesion
properties does not allow any
statement to be made on further
characteristics of the tested seal-
ant regarding performance and
quality.

Notes on publication

The ift-Guidance Sheet "Condi-
tions and Guidance for the Use
of ift Test Documents" applies.

The document may only be pub-
lished in full.

Contents

The report contains a total of 39
page/s and annex (1 page).
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Safety in use of a sealant including product identification as per ETAG 002-1

Test Report No. 19-000976-PR01 (PB-K09-09-en-04)  dated 16.09.2020

Client: Momentive Performance Materials Silicones BV, 4612 PX Bergen op Zoom
(Netherlands)

Compilation of the results of testing a sealant according to ETAG 002-1

ift

ROSENHEIM

Project-No.
LERULIEIER L Test I Evaluation
secoming requiremen:geeril:gezlt:'?dn cpr:zro:c(:g:ii‘.tical values HiEEAL sEconding
Task No. ETAG No ETAG 002-1
19-000976
Client Initial mechanical strength
N CAERR] el
secant stiffness at 12,5 % Kizsz:2a =| 3,24 MPa
Basis of test characteristic breaking stress Rusz.2s =| 1,21 MPa
EP;&E\:\G;‘I’T?;M BoiacE average breaking stress Xmeanz:23 =| 1,34 MPa
Structural Sealant Glazing Kits rupture (= 90 % cohesive) =|100 % cohesive| passed
(SSGK) - Part 1: Supported and
Unsupported Systems Tension -20 °C
secant stiffness at 12,5 % Kiasz20 =| 3,32 MPa
characteristic breaking stress Ruszz20 =| 1,62 MPa
average breaking stress Xmeanz20 =| 1,71 MPa
AXinean (2 0,75) AXinean 220 = Xmean 2.280 / Xmean z423 = 1,28 passed
Test equipment used rupture (= 90 % cohesive) =|100 % cohesive] passed
sea single;restifts Tension +80 °C
secant stiffness at 12,5 % Kizszs0 =| 3,16 MPa
characteristic breaking stress Rusz:s0 =| 0,96 MPa
average breaking stress Xmeanzsg0 =| 1,12 MPa
AXmean (2 0,75) AXinean 2480 = Xmean 280 / Xmean 7423 = 0,84 passed
rupture (= 90 % cohesive) =|100 % cohesive] passed
5.1.4.1.2 |Shear +23 °C
characteristic breaking stress Russizs =| 0,89 MPa
average breaking stress Xmeans+23 =| 1,04 MPa
rupture (z 90 % cohesive) =[100 % cohesivel] passed
Shear -20 °C
Test specimen characteristic breaking stress Russzo =| 1,44 MPa
58G4650 average breaking stress Xmeanszo =| 1,68 MPa
AXean (2 0,75) AXinean 520 = Xmean s-20 / Xmean s423 = 1,62 passed
Test specimen n® rupture (= 90 % cohesive) =|100 % cohesive] passed
48693,48789 Shear +80 °C
Date of test characteristic breaking stress Ryss.s0 =| 0,72 MPa
20 January 2020 average breaking stress Xmeansss0 =[ 0,79 MPa
Responsible test engineer AXean (2 0,75) AXnean s180 = Xmean +80 / Xinean s428 = 0,76 passed
Monika Hutier rupture (2 90 % cohesive) =|100 % cohesive| passed

Testing personnel
Stefan Schwarz
Monika Hutter
Jennifer Seytang

Deviations from test methods
none




